ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur = sp m
Ref Level 30.00 dém Offset 11,50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit §heck PAES Limit Gheck PAES
20 dbiie —BEURIOUS | INE ABS i 20 dbipe—$LURLANS | INE ABS D [
10 dBm I‘ 10 dbm ‘!
ode \ 0dem i%
-10 dem —] l\ -10 dBm — ‘ %
-20 dBm { Il 20 dBm l, l
SPURIDUS_LINE ABS ] \ | SFURIOUS_LINE_aBS_ J \
-40 dBm L > 40 dem T
50 dom. o — = 0 g TTY SUR B [
- | "
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangelUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77315984 MHz -60.12 dBm -25.12 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.36663 MHz -60.05 dBm -25.05 dB
775.000 Mz 775.900 MHz 100.000 kHz 775.01573 MHz -48.28 dBm -35.28 dB 775.000 MHz 775.900 MHz 100.000 kHz 77535649 MHz -47.28 dBm -34.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,96419 MHz -52.79 dém -39.79 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.07687 MHz 5370 dbm 20.70 db
776,000 MHz 788,000 MHz 100,000 kHz 777,34865 MHz 20,36 dem -0.64 de 776,000 MH= 788,000 MHz 100,000 kHz 286 65135 MH= 50 3¢ dbm 9 Ec d
788.000 MHz 788.100 MHz 30.000 kHz 788.04041 MHz -53.16 dém -40.16 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.08087 MHz -51.97 dBm -38.97 dB
788.100 MHz 793,000 MHz 100,000 kHz 788,63601 MHz -47.10 dém -34.10 d& 288,100 MH= 793.000 MHz 100.000 kHz 78824441 MHz —45.46 dBm 32.46 dB
793.000 MHz 806.000 MHz 6.250 kHz 79707143 MHz -59.76 dém -24.76 dB 793.000 MHz 806.000 MHz 6.250 kHz 794,88961 MHz -59.95 dBm -24.95 dB

i y

L Il

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectrur =] sp m
Ref Level 20.00 dém Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAES 20 dbipe—SBURIONS | INE ABS D
10 dBm 10 dém
- fmnmy
0 ds [ \1‘ odem i i
-10 dBm — E i -10 dem — j !
-20 dBm ‘ - -20 dBm
. f | . / |
SPURIOUS_LINE_ARS j \% | SPURIOUS_LINE_ABS ] W
-40 dg -40 dBm ==t [
" r/ "\-n.h[,., S
-50 dBm -50 dBm e
o i o e
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,95804 MHz -58.89 dBm -23.89 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.12288 MHz -60.21 dBm -25.21 dB
775.000 MH2 775,900 MHz 100.000 kHz 775,89955 MHz -43.74 dBm -30.74 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.85460 MHz -48.33 dBm -35.33 dB
775.900 MHz 776,000 MHz 30,000 kHz 77595270 MHz -47.81 dBm ~34.81 dB 775.900 MHz 776.000 MHz 30.000 kHz 77593731 MHz -52.70 dBm -39.70 dB
776.000 MHz 788,000 MHz 100.000 kHz 779,83017 MHz .88 dém -23.12 d8 776.000 MHz 788,000 MHz 100.000 kHz 784,09790 MHz 6.23 dBm -23.77 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,00005 MHz -48.09 dBm -35.09 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08277 MHz -40.99 dBm -27.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.30804 MHz -43.18 dém -30.18 d& 788.100 MHz 793.000 MHz 100.000 kHz 788,16608 MHz -35.24 dBm -22.24 dB
793.000 MHz 306,000 MHz 6,250 kHz 793,07143 MHz -58.95 dBm -23.95 dB 703.000 MHz 806.000 MHz 6.250 kH2 793.13636 MHz2 55.91 dBm 20.01 dB
T
1 [ j b v
Date 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur =

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

Dat

JBFR.2

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PABS

20 dbie—$PURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA

10 dBm P 10 dBm JH\

ode ﬂ 0dem ”

-10 dBm — J !\ -10 dem: — ‘ l

-20 dBm “ 1 -20 dBm J i

SPURIDUS_LINE ABS } ]| | SFURIOUS_LINE_aBS_ \

-40 dBm £ 40 dem

50 deBm M LSS “M-‘f"' 50 dem

| "
Start 763.0 MHz 7007 pts Stop 806.0 MHz || start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs |
763.000 MHz 775,000 MHz 6,250 kHz 767,36063 MHz -59.86 dBm -24.86 d& 763.000 MHz 775,000 MHz 6.250 kHz 773.03996 MHz -59.97 dbm -24.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.04720 MHz -48.09 dém -35.09 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -47.93 dBm -34.93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92582 MHz -53.30 dém -40.30 dB 275.900 MHz 776.000 MHz 30,000 kHz 775.04241 MHz 53.55 dBm 20,55 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 19.73 dém -10.27 d& 276,000 MH= 785,000 MHz 100,000 kHz 78665135 MH= 15867 dBm 1133 de
788.000 MHz 786.100 MHz 30.000 kHz 786.01573 MHz -53.36 dBm -40.36 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.00005 MHz -51.93 dbm -38.93 db
788.100 MHz 793.000 MHz 100.000 kHz 788.72902 MHz -47.18 dém -34.18 d& 788.100 MHz 793.000 MHz 100.000 kHz 788,37657 MHz -46.50 dBm -33.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.61688 MHz -59.91 dm -24.91 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.78571 MHz -59.88 dBm -24.88 db
: . . . . X
il [ il (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
ol fonen
ods ol \ 0dem r_” "
-10 dBm — ! | -10 dBm —] l i
-20 dBm ‘{ * -20 dBm -
e J \ - / |
SPURIDUS_LINE_2BS j' \w | SPURIOUS_LINE_ABS_ J’ I\«.
-40 dBm - N‘N"T' -40 dBm ¥
-50 dBm ] -50 dem 1
s il o -
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77485015 MHz -50.18 dBm -24.18 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.45355 MHz -59.77 dBm -24.77 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -44.83 dBm -31.83 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,78536 MHz -48.03 dBm ~35.03 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,99995 MHz -48.87 dBm -35.87 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90055 MHz -53.02 dbm ~40.02 dB
776.000 MHz 788,000 MHz 100.000 kHz 78048051 MHz 5.61 dBm -24.39 d& 776.000 MHz 788,000 MHz 100.000 kHz 784,72128 MHz 5.15 dBm -24.35 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,00105 MHz -49.40 dBm -36.40 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.03202 MHz -41.77 dBm -26.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.,26399 MHz -43.36 dém -30.35 de 788.100 MHz 793.000 MHz 100.000 kHz 788,33741 MHz -37.93 dBm -24.93 dB
793.000 MHz 806.000 MHz 6.250 kHz 793 34416 MHz -59.87 dm -24.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.34416 MHz -56.78 dBm -21.76 db
- . . . . i .
il [ il (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di

Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem ” 10 dém ﬂ
0 de H 0. dem ||
-10 dem R -10 dBm — f L
-20 dBm i ! -20 dBm f '[
SPURIDUS_LINE ABS .H 1 | SPURIOUS_LINE ABS T |\
-40 dBm k\«;\ 40 dBm J L
50 dbm m -50 dem e -
| o
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 770.48651 MHz -60.09 dBm -26.09 d& 763.000 MHz 775.000 MHz 6.250 kHz 774,89810 MHz -60.17 dBm -25.17 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81553 MHz -48.03 dBm -35.03 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,28277 MHz ~48.11 dBm ~35.11 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,90005 MHz -53.47 dBm -40.47 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.91374 MHz -53.47 dbm ~40.47 db
776.000 MHz 788,000 MHz 100.000 kHz 777,31269 MHz 18,51 dBm -11.49 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,65135 MHz 17.83 dBm -12.17 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.08227 MHz -53.03 dBm -40.03 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.06838 MHz -52.93 dbm -39.93 db
788.100 MHz 793.000 MHz 100.000 kHz 786.10245 MHz -47.13 dém -34.13 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -46.50 dBm -33.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.34416 MHz -59.76 dBm -24.76 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.95455 MHz -59.79 dBm -24.79 db
—
]—, T ' "[ X
Date: 29 2024 16:45:11 pat LADR.2
===
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
ode i s 0 dem [y 1
-10 dBm — g Ll -10 dem — | |
-20 dBm T t -20 dBm L
e I i e ) |
SPURIDUS_LINE_2BS f \ | SPURIOUS_LINE_ABS_ /' |
-40 dam -40 dBm e ey
s T
-50 dBm s -50 dBm
o ] i -
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,94605 MHz -59.48 dBm -24.48 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.06394 MHz -59.65 dBm -24.65 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.04 dBm -32.04 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,66129 MHz -47.95 dBm ~34.95 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,99995 MHz -49.90 dBm -36.90 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -53.33 dbm ~40.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 78057343 MHz 4.57 dem -25.43 dB 776.000 MHz 788,000 MHz 100.000 kHz 785,30869 MHz 4.23 dBm -25.77 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,02343 MHz -50.45 dBm -37.45d8 788.000 MHz 788.100 MHz 30.000 kHz 788.05839 MHz -44.70 dBm -31.70 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.21853 MHz -44.91 dém -31.91 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,15140 MHz -39.94 dBm -26.94 dB
793.000 MHz 806.000 MHz 6.250 kHz 794,18831 MHz -59.83 dim -24.83 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -57.58 dBm -22.58 db
- —
il [ il (]
Date: 29 6:44:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 13 /5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit ¢heck PABS
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem i 10 dém h
0 de H 0. dem “
-10 dem J‘Il -10 dBm — f \
-20 dBm f | -20 dBm
SPURIDUS_LINE_2BS f { h | SPURIOUS_LINE_ABS l \
-40 dBm 1 40 dBm i T
AN N A
50 dBm imi 50 dBm: s {J
s | o
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775,000 MHz 6,250 kHz 770,54645 MHz -59.96 dBm -24.96 d& 763.000 MHz 775.000 MHz 6.250 kHz 770,29471 MHz -59.97 dbm -24.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.30435 MHz -47.94 dBém -34.54 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,39336 MHz -47.79 dBm ~34.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99765 MHz -53.12 dBm -40.12 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -53.37 dbm ~40.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,33666 MHz 15.67 dBm -14.33 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,65135 MHz 15.32 dBm -14.58 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.08666 MHz -53.65 dBm -40.65 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01643 MHz -52.87 dBm -39.87 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19545 MHz -47.21 dém -34.21 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,75350 MHz -45.65 dBm -32.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 80127922 MHz -59.92 dBm -24.92 dB 793.000 MHz 806.000 MHz 6.250 kHz 800.43506 MHz -59.85 dBm -24.85 db
—
]—, T ' "[ X
Date: 29 16:57:22 Dat JAPR.2 56
===
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
0de IFV aorm |l D dem ‘r«m‘..-r/v—x.h1
-10 dBm = I -10 dem — [ I
-20 dBm I -20 dBm
. | | . J \
SPURIDUS_LINE_2BS / 1 | SPURIOUS_LINE_ABS_ ] 1
-40 dBm = -40 dBm ! R
e ~ T,
.50 dam = - 50 dBm =
i | »
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 771,73327 MHz -59.80 dBm -24.80 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.38961 MHz -60.10 dBm -25.10 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.72153 MHz -46.48 dBm -33.48 de 775.000 MHz 775.900 MHz 100.000 kHz 775.11194 MHz -47.95 dBm ~34.95 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,96329 MHz -51.31 dBm -38.31 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -53.21 dbm ~40.21 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,03397 MHz 2.73 dém -27.27 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,50749 MHz 2.60 dBm -27.40 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,03372 MHz -51.74 dBm -38.74 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.09705 MHz -45.33 dBm -32.33 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,30804 MHz -45.08 dBm -32.08 d& 288.100 MHz 793.000 MHz 100,000 kHz 789.22493 MHz ~40.91 dBm _27.91dp
793.000 MHz 806.000 MHz 6.250 kHz 798.81169 MHz -59.87 dm -24.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz -58.81 dBm -23.81 db
- —
il [ il (]
Date: 29

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

e ctrum w
Ref Level 30,00 dém Offset 11,50 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 avgrwr @1 avgpwr
Limit Gheck PABS Limit ¢heck PABS
20 dbife—SRURIOIS | INE ABS paks 20 dbifpe—tRURIOUS §INE ABS pAkS
10 dem 10 dBm
b Ao ey -
0 derm EE 0 dBm !
-10 dBm |‘ ‘( -10 dBm ‘l ‘(
=20 dB -20 dBm |L
o ] | e ] \
SPURIOUS_LINE_ABS ﬂ' \M SPURIOUS_LINE_ABS f v
4B fat o,
40 dem - 40 dBm T
-50 dbm ‘ -50 dBm i“‘
M et T
and P, e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -59.75 dBm -24.75 dB 763,000 MHz 775.000 MHz 6.250 kHz 774.27473 MHz -60.04 dBm -25.04 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -46,82 dBm -33.82 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -47 .65 dBm -34,65 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.18 dBm -38.18 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98367 MHz -51.17 dBm -38.17 dB
776,000 MHz 788.000 MHz 100.000 kHz 779.49451 MHz 3.75 dBm -26.25 dB 776,000 MHz 788.000 MHz 100.000 kHz 7B85.23676 MHz 2.77 dém -27.23 dB&
788.000 MHz 788.100 MHz 30.000 kHz 788.05969 MHz -41.61 dBm -28.61 dB 788,000 MHz 788.100 MHz 30.000 kHz 788.02822 MHz -44.62 dém -31.62 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.30315 MHz -37.67 dBm -24.67 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.96399 MHz -39,33 dBm -26.33 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.57792 MHz -52.40 dBm -17.40 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -54.27 dBm -19.27 dB
] i L i

LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum - Spectrum -

Ref Level 30,00 dem Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck

20 dbife—SRURIOIS | INE ABS DAES 20 dbifpe—tRURIOUS §INE ABS

10 dem 10 dBm

0 dem f 0 dBm e S

-10 dBm i ‘( -10 dBm | [

-20 d8 J \ -20 dBm }" ;

SPURIOUS,_LINE_ABS ] T SPURIDUS_LINE_ABS T \

40 dem > 40 dBm .

7 ‘-u' e J TW

-50 dbm ""‘ -50 dBm |
By T o —

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.91309 MHz -59.91 dBm -24.91 dB 763.000 MHz 775.000 MHz 6.250 kHz 764.03696 MHz -60.10 dBm -25.10 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -47.45 dBm -34.45 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.85190 MHz -47 46 dBm -34.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97727 MHz -52.50 dBm -39.50 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94630 MHz -52.15 dBm -39.15 dB
776.000 MHz 788.000 MHz 100.000 kHz 786.19580 MHz 1.75 dBm -28,25 dB 776,000 MHz 788.000 MHz 100.000 kHz 785.70430 MHz -0.19 dBm -30.19 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03911 MHz -46.00 dBm -33.00 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.06808 MHz -47.07 dem -34.07 d
798,100 MHz 793.000 MHz 100.000 kHz 788.32762 MHz -40,45 dBm -27.45 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.51853 MHz -40.,96 dBm -27.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -55.45 dBm -20.45 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.42208 MHz -56.30 dBm -21,30 dB
\ I ) ( I J ) wa

17:06:53

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

Conducted Spurious Emission

LTE Band 13 / 5MHz

= ectrum
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgpwr
Paks I\mit't
INE_ABS PABS _10 &dne IA INE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBi -30 dBm
-40 dBm -40 dBm
B B i P ptemamry gt ST | e e
| P
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 637.15229 MHz -57.29 dBm 44,29 dB 30,000 MHz 763.000 MHz 100.000 kHz 756.76992 MHz -56.98 dBm -43,98 dB
806.000 MHz 1.000 GHz 100.000 kHz 984.99300 MHz -56.82 dBm -43.82 dB 806,000 MHz 1.000 GHz 100.000 kHz 929.08648 MHz -56.87 dém -43.87 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -46.05 dBm -33.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -46.20 dBm -33.20 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.92686 GHz -41.71 dBm -28.71 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99835 GHz -41,66 dBm -28.66 d&
N il
{ J J L it J L wa
16: 16:3
oo
! v
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
; s
10 ééne IF‘UR]OUS LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dB
-30 dBr
-40 dém
> e
-50 dém
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 725,88824 MHz -57.23 dém -44.23 d&
£06.000 MHz 1.000 GHz 100.000 kHz 813.58835 MHz -56.90 dBm -43.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.00 dBém -33.00 dB
3.000 GHz 8,000 GHz 1.000 MHz 5.87096 GHz -41.82 dBm -28.82 dB
i
JL J ] L]
Date: 24 16:43:27
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EPORT

Report No. : FG440146B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

(@1 AvgPwr

Limit ¢heck
10 ééne PURIOUS

LINE_ABS PAPS

W @

1
| SEURIOUS_LINE_ABS_
-20 des

-30 dB

-40 dém

-50 dém

-70 dém

-80 dém

-90 dém

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

RangeUp | RBW

Frequency

Power Abs | ALimit

30,000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763,000 MHz 100.000 kHz
1,000 GHz 100.000 kHz
3.000 GHz 1.000 MHz
8,000 GHz 1.000 MHz

633,68299
863.38540
2.97526
6.93036

MHz
MHz
GHz
GHz

-57.53 dBém -44.53 dB
-56.74 dBm -43.74 dB
-46.22 dém -33.22.d8
-41.58 dBm -28.58 dB

>

JL

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0043
40 Normal Voltage 0.0049
30 Normal Voltage 0.0088
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0090 PASS
-10 Normal Voltage 0.0036
-20 Normal Voltage 0.0105
20 Maximum Voltage 0.0119
20 Normal Voltage 0.0000
20 Battery End Point 0.0105
Note:

1. Normal Voltage =3.86 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamman 1as. FCC RADIO TEST REPORT Report No. : FG440146B
LTE Band 14
Peak-to-Average Ratio
Mode LTE Band 14 / 5SMHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.96 5.80 6.43 6.52 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.07 5.91 6.26 6.55 PASS
TEL : 886-3-327-3456 Page Number . A5-1 of 30

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 5MHz / QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dam  Offset 11.50 de

fo_Att 30 B AQT 2ms ® RBW S MHz

Spectrum

Ref Level 30.00

dém  Offset 11.50 de

Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000

Mean | Peak crest | 100 | 106 | 049% | 0.01% |
Trace 1 21.12 dBm 26.71 dBm 5.50 dB 2.49 d8 4.14 dB 4.96 dB 5.45 dB
— —
L )i ] TIS

o ALt 30 dB AQT 2ms @ RBW 5 MHz
@153 view @153 view
00 00
v
X % &N X
| h |
1E- T pl= T
¥ . ¥ S
{ \
- - T
| |
1
)
1E- l‘ 1E-
ICF 793.0 MHz

(CF 793.0 MHz

ean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak Crest | 10% | 10% | 04% | 0.0i% |

Trace 1 20.13 dBm 26.67 dBm 6.54 dB 3.04 dB 4.81 d8 5.80 dB 6.32 dB
— —
L )i )i BRRERRED

LTE Band 14 / 5MHz / 64QAM

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11.50 o8

o _att 30 dB_AQT 2ms @ RBW 5 MHz

(@153 view

Spectrum

o _att 30

Ref Level 30.00 dém  Offset 11.50 o8

db_ AQT 2ms @ RBW 5 MHz

(@153 view

CF 793.0 MHz
Complementary Cumnulative Distribution Function
| Peak

ean Pwr + 20.00 dB
Samples: 130000

Mean crest | 100 | 106 | 049% | 0.01% |
Trace 1 [ 10.05 dem | 26.55 dem 7.43 d8 3.10d8 513 dB 6.43 dB 7.22 6B

— —_—

L )i ] TIS

(CF 793.0 MHz

ean Pwr + 20.00 dB

Complementary Cu

mulative Distribution Function Samples: 130000

Mean Peak Crest | 10% | 10% | 04% | 0.0i% |
Trace 1 [ 17.13 dgm | 25.11 deém 7.98 6B .04 d8 5.16 8 7.28 6B

—

L )i )i BRRERRED

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum Spectrum t“%"‘
Ref Level 30.00 dém  Offset 11,50 d& Ref Level 30.00 dém  Offset 11,50 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
- T
S e
o T
=
00 <
\ A4
i
Ay LY
\ 3\
1E-
¥ i
5 \
. | |
| X
| i
i |
CF 793.0 MHz Mean Pwr + 20.00 di Hz Mean Pwr + 20.00 db
C y G Distribution Function y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.9 Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2110 cBm 26,66 dbm 5.55 dB 2.41 dB 4.20 dB 5.07 dB Trace 1 [ 20,00 dBm 26,84 dBm 6.94 d8 3.04 d8 4.93 dB 5.91d8 5.45 dB
e — — —
[ [ CEECEREN ) J CEERREE )

LTE Band 14 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum Spectrum t“%"‘
Ref Level 30.00 dém  Offset 11,50 d& Ref Level 30.00 dém  Offset 11,50 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz 30d8_AQT 2 ms @ RBW 10 MHz
@153 view
T
e =
o Tt
e
<
00
1E- T
\ X
Y Y
1€ ~ \
LS %
‘.‘ i
CF 793.0 MHz Mean Pwr + 20.00 di Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | oase | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.00 cbm 26,45 dbm 7.35 dB 3.10 dB 5.13 dB ©.26 dB Trace 1 | 17.15 cbm 25,30 dbm 8.15 db 3.07 dB 5.25 dB 5.55 db 7.33 dB
e — —
J [ CEEEEEE ) | CECRRRE )

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.00 4.89 9.92 9.86 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.10 4.92 9.78 9.78 - - - -

TEL : 886-3-327-3456 Page Number : A5-4 of 30

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum 3 2
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.29 dBm| ™Il 14.50 aBm|
792.87000 MH?Z| 791.16200 MHz
= ¥ ndB 26.00 dB| « B ndB 26.00 dB|
04 o iAo g AR T e o 5.005000000 MHZ 104 P A e e i s e BB sy 4.895000000 MHZ]
7 Q factor \ 158.4) i Q factor ! 161.6}
od T od 1 |
L . |
-0 d T -10 di {,# A
] ) / A
-20d - 20 di -
i 4 T
o T — 7
g/ 5 vy Loyt g, gty sl ™ AT -
40 df 40 d
50 df 50 di
-60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHZ CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 782.87 MHz 15.29 dBm ndB down 5.005 MHz ML 1 751162 MHz 14.53 dBm ndB down 4,595 MHz
TL 1 790.502 MHz -8.35 dBm ndé 26.00 dB TL 1 790.602 MHz -11.41 dém ndé 26.00 d8
755.507 MHz -11.31 dém Q factor 158.4 T2 1 795,496 MHZ -11.49 dém Q factor 161.6
)| ' L ] e
17:38 Date: 2

Middle Channel / 10MHz / QPSK

trum 3 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 dB e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.52 dBm| ™Il 16.10 dBm)|
M 790.0830 MHzZ| \
20 - 20
o 26.00 dB| ndB 26.00 dB|
. it thahdinin i i KA LT 0.930000000 MH . A At 0.870000000 MH,]
f Q factor \‘L 79.6| [ Q factor 79.9|
od T 0ol ! ]
- " . o
BL.Y i 4 -10 di f J['H
04 "ﬂi" -+ hf\l e 20 di .JL J.l;lln i
o e ¥ W
] FERE Pl o Rt VT, |
gl i uml/\
", M,
-40 df ", -40 df 4
1
-50 d -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 20.0 MHZ CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.083 MHz 17.52 dém ndB down 9.93 MHz ML 1 769.024 MHz 16.19 dBm ndB down 9,57 MHz
TL 1 787.985 MHz -9.66 dBm nds 26.00 dB TL L TBE.D45 MHz -10.94 dam nds 26.00 d&
T2 1 787.915 MHz -9.38 dBm Q factor 79.6 T2 1 757.515 MHz -10.94 dam Q factor 75.9
L i ] ) L ] )
Date: 29.APR.2 Date:

5MHz / 64QAM Middle Channel / 10MHz / 64QAM

v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.00 dBm)| MI[1] 75 dBm
791.57100 MHz 796.6360 MHz,
1
20 T nde 26.00 dB| @ nde I. 26.00 dB)
¥ e s ok ) AP 9.790000000 MH
p y A A LB, g A, 5.105000000 MHz| . I A Mo WLt s TR FUL TR 2|
W T g e g 155.1 e 7 Q factor 81.4
/ \
o d j \ 0 di {, it
! " I
-1 d - 10 di 1
T 'ﬁlu [
20 d I \.'1 20 di | IL\‘
R [ _ o it ey
AV e e SR TR 2l e 1
’ y )
40 df -40 Ty
-50 df -50 di
60 df -60 o
CF 793.0 MHz 1001 pts M 10.0 MHZ CF 793.0 MHz 1001 pts M
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 791571 MHz 13.08 dBm nd@ down 5.105 MHz ML 796.636 MHz 15.75 dBm nd@ down 9.79 MHz
T fy 790.393 MHz -13.23 dam nds 26.00 dB TL L 7BE.0BS MHz -13.39 dam nds 26,00 da
T2 1 795,498 MHz -12.98 dm q factor 155.1 T2 1 797.675 MHz -10.64 d8m q factor 84
L i ) L ) -
Date: 2 17:40 Date: 2
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Spectrum t"é“ Spectrum [“5“
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.46 dBm| ™Il Z aBm
" 794.49900 MHzZ| ) 10 MHz
= ndB 26.00 dB « 1 ndB .00 dB
. Bu . 4.925000000 MHz - I ML it b b0t e Lty P B P ©.790000000 MHz
wd T TV [Pl [ 7 'vrﬁ“ﬁ\‘rﬁé‘m‘,“ W 161.3 n i & Ty 80.6
/ |
0d8 1 '\ 0 de f \lb
-10 dBm i -10 dBm 'J
o v
p A 4 Fd 1
20 dam 20 dem
r“‘" ‘r w )
L
-30 dBm -30 dim
. N b Al T 7
N d vt rermp il g R T L i
-40 dBm -40 dBm
T
-50 dém -50 déim
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 754.450 MHz 11.45 dBm ndB down 4,925 MHz ML 1 7B9.563 MHz 13.12 dBm ndB down 9,79 MHZ
T1 1 790.542 MHz -14.09 d8m nds 26.00 dB T1 1 7EB.105 MHz -13.28 dém ndé 26.00 d8
T2 1 785.468 MHz -14.62 dém  factor 151.3 T2 1 757.895 MHz -13.32 dém  factor 80.6
[ ) ) TImnn v [ )i ) unmmnn e

TEL : 886-3-327-3456 Page Number : A5-6 of 30
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.49 9.01 9.01 - - - -

Mode LTE Band 14 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4,51 4.47 9.03 9.05 - - - -

TEL : 886-3-327-3456 Page Number : A5-7 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.95 dBm| ™Il 13.91 dBm)|
20 793.55900 MH?Z| - 790.96200 MHz
O Oce B 4.485514486 MHZ| Oce B 4.495504496 MHZ]
0 [ F A A e e 04 AL A e ey T2
od od
v P
-10 df [’ -10 o |IP \
-20d - -20 db o T
Mo o A g, st LT O
(ks =
-40d -40 d
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHZ CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.558 MHz 14.95 dBm ML 1 750.962 MHz 13.91 dBm
T1 1 790.77223 MHz 9.75 dBm oce Bw 4.485514486 MHz T1 1 790.74226 MHzZ 9.29 dBm oce Bw 4. 495504496 MHZ
T2 1 795.25774 MHz 7.78 dBm T2 1 795.23776 MHz 8.05 dBm
L J L J [
Date: 2 1 Date: 2
ctrum = pectrum =
Ref Level 30.00 dém  Offset 11,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.63 dBm| ™Il 15.95 dBm|
0 M1 795.0760 MHzZ| - v 792.7400 MHz
ofc B ©.010989011 MHZ Occ B 9.010989011 MHZ]
wa T Rt et e ou PSSO
/ | ! |
od f \ od ] T
od ! 0d il [
lr JHr.. i
-20d le At e eod T L
o A gt R g al
a0
. )
-40 dl “‘1‘ -40 df f‘-*%
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 20.0 MHZ CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.078 MHz 17.83 dém ML 792,74 MHz 15.95 dBm
T1 1 788.4845 MHz 10.52 dBm oce Bw 9.010989011 MHz T1 1 7BB.5045 MHz 10.77 dBm oce Bw 9.010989011 MHZ
T2 1 797.4955 MHz 10.50 dBm T2 1 757.5155 MHz 9.75 dBm
L I ) - L ) b
Date: 9.APR Date: 2

Middle Channel / 10MHz / 64QAM

pectrum
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.49 dBm| ™Il 15.97 dBm|
0 793.12000 MH?Z| - 791.6010 MHz
Occ B 4.515484515 MHZ o . Occ B ©.030969031 MHZ]
. " WA b2
g 1}1 N P - 0d = W ,.,\
od lr od { ‘h
04 / 10 d f, |
A ¥ I
-z0d f -20 di Mﬂ}' M\
o
PPN ki [IPTE Al
PV s VAR A e ‘l{.\ |
-40 d s
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHZ CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.12 MHz 12.43 dBm ML 751601 MHz 15.37 dBm
TL 1 790.74226 MHz 7.73 dBm Oce Bw 4.515484515 MHz TL 1 7BB.4B45 MHz 10.04 dBm Oce Bw 9.030969031 MH2z
T2 1 795.25774 MHz 7.04 dBm T2 1 757.5155 MHz 9.17 dbm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Spectrum t"é“ Spectrum [“5“
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 dB e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.05 dBm| ™Il 13.12 dBm|
" 12800 MHZ ) 794.2990 MHz
= Oce B 5524476 MHz « M1 Oce Bw 0.050949051 MHz
1 2 10 d TN T TIENY. SUSTINUIN Y ARYRUOR A 5 RO TR | WL
wd P N e e T 10 ‘rr' £
0d8 ! 0 de | \\
[
-10 dam ! -10 dam L -
/ " i [
20 dam - " 20 dam T -
o i ﬁl )
-30 dBm -30 fBm
oy p LA T Lz ey
e LA N . Aptbrtegart Tl Wiy )
40 dam -40 dBm aa
]
=50 dom -50 dem
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 785.028 MHz 11.05 dBm ML T 754,299 MHz 13.12 dBm
T1 1 790.77223 MHz 5.95 dam Occ Bw 4.475524476 MHz T1 L 7BE.4B45 MHz 6.32 dBm Occ Bw 9.050949051 MHz
T2 1 795.24775 MHz 6.19 dBm T2 1 757.5355 MHz 7.98 dBm
L JL J QD e L JL J nnn ve
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Conducted Band Edge

LTE Band 14 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur x| spectrum

Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck S Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th‘n‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm Iﬂ
ode ‘ 0 dBm [
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60 dem 60 dBm I ‘ L
Start 758.0 MHz 6005 pts Stop 806.0 MHz |||l start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
758,000 MHZ 769.000 MHz 100.000 khz 758.63187 MHz ~46.59 dam -33.59 db 758.000 MHz 769.000 MHz 100.000 kHz 759.11638 MHz -46.98 dBm -33.98 dB
769,000 MHz 775,000 MHz 6,250 kHz 773,75412 MHz -59.84 dém -24.84 d& 769,000 MHz 775.000 MHz £.250 kHz 771.59840 MHz -59.95 dBm -24.95 dB
775.000 MHz 786,000 MHz 100.000 kHz 787.99351 MHz -21,69 dBm 775.000 MHz 788.000 MHz 100.000 kHz 77500648 MHz -46.42 dBm -33.42 dB
788.000 MH2 799.000 MH2 100.000 kHz 788,35714 MH2 20.20 dém 788.000 MHz 799,000 MHz 100.000 kHz 797.64286 MHz 20.28 dBm -9.72 dg
799.000 MHz 506,000 MHz 5.250 kHz 804.34615 MHz -59.71 dBm 799.000 MHz 806,000 MHz 6.250 kHz 79931119 MHz -58.43 dBm -23.43 dB

1 J I (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum (EI

Spectrur

Ref Level 30.00 dm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
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@1 AvgPwr @1 AvgPwr

Limit heck PARS Limit Gheck PABS
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Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Freguency |__powerabs | i
758.000 MHz 769,000 MHz 100.000 kHz 758,77473 MHz -46.84 dBm -33.84 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.22527 MHz -46.60 dBm -33.60 dB
769.000 MHz 775,000 MHz 6.250 kHz 773.71814 MHz -59.57 dBm -24.57 d& 769.000 MHz 775.000 MHz 6.250 kHz 771,02298 MHz -59.41 dBm -24.41 dB
775.000 MHz 786.000 MHz 100.000 kHz 78799351 MHz -26.25 dBm -13.25 d8 775.000 MHz 788.000 MHz 100.000 kHz 787.75974 MHz -43.34 dBm -30.34 dB
788.000 MHz 799.000 MHz 100.000 kHz 792,04945 MHz 6.66 dem -23.34 d 788.000 MHz 799.000 MHz 100.000 kHz 79477473 MHz 6.54 dBm -23.46 dB
799.000 MHz 506,000 MHz 6,250 kHz 799,19231 MHz -56.46 dBm -21.46 dB 799.000 MHz B06.000 MH2 6.50 kHz 700.00350 MHzZ 3404 dBm —o.04 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I ] G
Spectrur x| spectrum m
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto FFT
SGL Count_100/100 SGL Caunt_100/100
@1 Avgpwr [@1 avgPwr
Limit Gheck PAES Limit gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS ABS 20 th_llP SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm ﬂ
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Start 758.0 MHz 6005 pts Stop 806.0 MHz | ||[Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs |
50000 WHZ |79 LU0 MHZ 100.000 khz 76063187 MHz =45.95 dim -33.95 dB 758.000 MHz | 769.000 MHz 100.000 Kz 761, 70879 MRz -47.26 dBrm -34.26 dB
769.000 MHz 775,000 MHz 6,250 kHz 77177811 MHz -59,66 dBm -24.66 d& 769.000 MHz 775.000 MHz 6.250 kHz 773.61239 MHz -59.77 dBm -24.77 dB
775.000 Mz 788,000 MHz 100,000 kiz 78788351 Mz ~18.85 dém -5.95 d8 775.000 MHz 786.000 MHz 100.000 kHz 775.37013 MHz -46.51 dBm -33.51 dB
J96.000 MHz | __799.000 MHz 100.000 khz 788,34615 MHz 20.08 dBm -9.92 d& 788.000 MHz | 799.000 MHz 100.000 kHz 797,65385 MHz 19.51 dem -10.49 d8
799,000 MHz | 806,000 MHz 6.250 kHz 802,38112 MHz -59,78 dBm -24.78 dB 565.000 MHz 806,000 M & 250 ke 785 £3497 M oo s e oceds
f
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] ] o
pectrur Spectrum
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Start 758.0 MHz 6005 pts Stop 806.0 MHz ||| Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
758.000 MHz | 769.000 MHz 100.000 khz 758 78670 iHz -47.02 dBm -3¢.02 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,96154 MRz -47.21 dBm -34.21 dB
769,000 MHz 775,000 MHz 6,250 kHz 772,74063 MHz -59.35 dém -24.36 d& 769,000 MHz 775.000 MHz £.250 kHz 771.69431 MHz -59.21 dBm -24.21 dB
775.000 MHz 786,000 MHz 100.000 kHz 787,99351 MHz -22.18 dBm -9.19 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.94156 MHz -43.59 dBm -30.59 dB
788.000 MHz 799.000 MH2 100.000 kHz 781,41200 MH2 5.69 dem -24.31 d 788.000 MHz 799,000 MHz 100.000 kHz 794.26923 MHz 5.76 dém -24.24 dB
239000 iz 506,000 MHz 5.250 kHz 795.36014 MHz -56.91 dm -21.91 d8 799.000 MHz 806,000 MHz 6.250 kHz 79021329 MHz -47.00 dBrm -12.00 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I ] o
Spectrur ué,:‘ Spectrum m
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avgPwr
Limit ¢heck PARS Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS ABS 20 th_llP SPURIOUS_LINE_ABS PASS
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Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency Power Abs |
50000 WHZ |79 LU0 MHZ 100.000 khz 7589,52198 MHz =47.05 dim -34.05 dB 758.000 MHz | 769.000 MHz 100.000 Kz 760,65780 MRz -46.65 dBm -33.65 db
769,000 MHz 775,000 MHz 6,250 kHz 769,83508 MHz -59.84 dém -24.84 dB 769.000 MHz 775,000 MHz 6.250 kHz 772,55744 MHz -59.77 dBm -24.77 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,89351 MHz -20.13 dém -7.19 d& 775.000 MHz 788.000 MHz 100.000 kHz 77550091 MHz -46.31 dBm -33.31 dB
J96.000 MHz | __799.000 MHz 100.000 khz 788,32418 MHz 18.36 dam -11.64 dB 788.000 MHz | 799.000 MHz 100.000 kHz 797,64286 MHz 18.01 dBm -11.99 d8
239000 iz S0c.000 Paiz 5.250 kHz 50462867 MHz -59,50 dBm -24.50 d& 799.000 MHz 806,000 MHz 6.250 kHz 799,22727 MHz -58.67 dBm -23.67 dB
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yectrur

Ref Level 30.00 dBm
SGL Count 100/100
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Spectrum

Ref Level 30,00 dém
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Start 758.0 MHz 6005 pts Stop 806.0 MHz | |['Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
75B.000 MHz 769.000 Mz 100.000 kHz 758,97253 MHz -46.71 dBm -33.71 dB 758.000 MHz 769,000 MHz 100.000 kHz 758,11538 MHz -47.03 dm -34.03 d&
769,000 MHz 775,000 MHz 6,250 kHz 772,55172 MHz -59.77 dém -24.77 dB 769,000 MHz 775.000 MHz 5,250 kHz 770.35764 MHz -59.79 dBm -24.79 d8
775.000 MHz 786,000 MHz 100.000 kHz 787,99351 MHz -27.25 dbm -14.25 d8 775.000 MHz 788.000 MHz 100.000 kHz 78768162 MHz -44.41 dBrn -31.41 dB
788.000 MHz 799.000 MHz 100,000 kHz 786,95085 MHz .81 dam -25.15 d 788.000 MHz 799,000 MHz 100.000 kHz 794,68681 MHz 4.71 dBm -25.29 dB
799.000 MHz 806.000 MHz 6.250 kHz 799.31818 MHz -57.81 dém -22.81 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.33217 MHz -49.83 dBm -14.83 dB
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 256 QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

I ] o
Spectrur x| spectrum m
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck PABS Limit Gheck PAES
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Start 758.0 MHz 6005 pts Stop 806.0 MHz | ([ Start 758.0 MHz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs | i
50000 WHZ |79 LU0 MHZ 100.000 khz 758,03846 MHz =45.60 dm -33.60 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,44505 MRz -46.64 dBm -33.64 dB
769,000 MHz 775,000 MHz 6,250 kHz 773,01004 MHz -59.57 dém -24.57 dB 769.000 MHz 775,000 MHz 6.250 kHz 77287512 MHz -59.83 dBm -24.83 dB
775.000 Mtz 788,000 MHz 100.000 kHz 787,89351 MHz -25.50 dém -12.50 d8 775.000 MHz 788.000 MHz 100.000 kHz 776.13636 MHz -46.06 dBm -33.06 dB
J96.000 MHz | __799.000 MHz 100.000 khz 788,31319 MHz 15.85 dam -14.15 dB 788.000 MHz | 799.000 MHz 100.000 kHz 797,65385 MHz 15.24 dBm -14.76 dB
239.000 MHz 06,000 Mz S2E0 Ktz SBL20629 MHz -59.59 dBm -24.59 d§ 799.000 MHz 806.000 MHz 6.250 kHz 79087762 MHz -57.53 dam -22.53 dB
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pectrur Spectrum
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
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Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
758.000 MHz | 769.000 MHz 100.000 khz 758 25121 iHz -46.62 dBm -33.62 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,64286 MRz -46.68 dBm -33.68 dB
769,000 MHz 775,000 MHz 6,250 kHz 769,15142 MHz -59.53 dém -24.53 d& 769,000 MHz 775.000 MHz £.250 kHz 771.50250 MHz -59.98 dBm -24.98 dB
775.000 MHz 786,000 MHz 100.000 kHz 787,99351 MHz -28.99 dBm -15.99 d& 775.000 MHz 788.000 MHz 100.000 kHz 78760390 MHz -45.51 dBm -32.51 dB
788.000 MHz 799.000 MH2 100.000 kHz 781,63187 MH2 2.29 dém -27.71 dB 788.000 MHz 799,000 MHz 100.000 kHz 79347802 MHz 2.50 dBm -27.50 dB
239000 iz 506,000 MHz 5.250 kHz 795, 10140 MHz -58.86 dBm -23.86 d8 799.000 MHz 806,000 MHz 6.250 kHz 790,05944 MHz -52.14 dBrm -17.14 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spec n Spectrum
Ref Level 30,00 dem Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
o0 dbife _SPURIOUS_LINE_ABS PAES o0 dhife _BPURIOUS LINE ABS PABS
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0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.22527 MHz -46.62 dbm -33.62 dB 758.000 MHz 765.000 MHz 100.000 kHz 758.00549 MHz -46.91 dBm -33.91 dB
769,000 MHz 775.000 MHz 6.250 kHz 769.52448 MHz -59.77 dBm -24.77 dB 769,000 MHz 775.000 MHz 6.250 kHz 771.28072 MHz -59.74 dBm -24.74 dB
775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -32.82 dBm -19.82 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -32.11 dém -19.11 d8
798,000 MHz 799.000 MHz 100.000 kHz 790.19231 MHz 3,80 dBm -26.20 dB 788,000 MHz 799.000 MHz 100.000 kHz 790.67582 MHz 2,72 dBm -27.28 d&
799,000 MHz 806.000 MHz 6.250 kHz 799.26224 MHz -47.01 dBm -12.01 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.08042 MHz -48.96 dBm -13.96 dB
( ) ] 2 ] 1 b
D 28.APR.2024 4 18:36: 25

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spec n Spectrum
Ref Level 30,00 dem Offset 11,50 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
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0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.56593 MHz -46.91 dbm -33.91 dB 758.000 MHz 765.000 MHz 100.000 kHz 758.98352 MHz -46.62 dBm -33.62 dB
769,000 MHz 775.000 MHz 6.250 kHz 772.01798 MHz -59.58 dBm -24.58 dB 769,000 MHz 775.000 MHz 6.250 kHz 774.16384 MHz -59.49 dBm -24.49 dB
775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -35.67 dBm -22,67 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -36.75 dBm -23.75 dB
798,000 MHz 799.000 MHz 100.000 kHz 788.71976 MHz 1.82 dBm -28.18 dB 788,000 MHz 799.000 MHz 100.000 kHz 789.55495 MHz -0.15 dBm -30.15 dB
799,000 MHz 806.000 MHz 6.250 kHz 799.01049 MHz -52.59 dBm -17.59 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.26224 MHz -54.29 dBm -19.29 dB
( )i ) Lxi i
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Conducted Spurious Emission

LTE Band 14 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK

k= pectrul

Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 758.000 MHz 100.000 kHz 743.02846 MHz -57.25 dBm -44,25 dB 30,000 MHz 758.000 MHz 100.000 kHz 639.17406 MHz -57.28 dBm -44,28 dB
805.000 MHz 1.000 GHz 100.000 kHz B866.67771 MHz -56.74 dBm -43.74 dB 805.000 MHz 1.000 GHz 100.000 kHz 940.95414 MHz -56.76 dBém -43.76 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -45,76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95276 GHz -46,13 dBm -33,13 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.99735 GHz —-41.79 dBm -28.79 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92686 GHz -41.75 dBm -28.75 d&
N il
L N J wa L e J L
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Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 641,01820 MHz -57.47 dBm -44.47 d&
£05.000 MHz 1.000 GHz 100.000 kHz 918.63222 MHz -56.75 dBm -43.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.58710 GHz -45.69 dém -32.69 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.89786 GHz -41.75 dBm -28.75 dB
i
I J -
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 10MHz

Middle Channel / QPSK

Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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| SPURIOUS_LINE_ABS_
-20 dBs

W @

-30 dB

-40 dBém
T e e PP

-50 dém

-70 dém

-80 dém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 619,22818 MHz -57.49 dBém -44.49 d&
£05.000 MHz 1.000 GHz 100.000 kHz 958.74344 MHz -56.66 dBm -43.66 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.93977 GHz -46.13 dBém -33.13.d8
3.000 GHz 8,000 GHz 1.000 MHz 6.94836 GHz -41.73 dBm -28.73 dB

~— -
u L

JL J

Date: 18:44:40
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum

Ref Level 30.30 d2m

Offset 11.50 d& Mode Sweep

Ref Level 30.30 d8m _ OHset 11.50 d& Mode Sweep
Limit qheck PARS Limit qheck FARS
200 200
20 b rl 20 b H
104 ‘ 104 ‘
o o
‘ T
I
10 df ‘\ -10 df ‘
-20 d -20d {
|
-30 7T -30
40 df L { ~40
7
-60 -60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.82 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.81 dBm Tx Bandwidth 5.000 MHz REW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz 000 MHz | 100000 kHz  785.22826 MHz -52.12 dém 74,54 8 -39.94dB -12.500 MHz -5.000 MHz | 100.000 kHz | 765,15560 MHZ -52.15 dbm 7436 db -30.96 db
-5.000 MHZ -2)500 MHz | 100.000 kHz  767.93183 MHz -19.30 dém -42.12 dB -17.12 8 -5.000 MHZ -2500 MHz | 100.000 kHz | 787.35594 MHz -51,88 oBm -74.69 dB -49.69 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.63406 MH2 -52.15 dBm -74.97 dB -40.97 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -19.14 dBm -41.95 dB -16.95 d8
5.000 MHz 12.500 MHz | 100.000 kHz 798.30797 MHz -52.21 dbm 75.03 da -40.03 4B 5.000 MHz 12.500 MHz | 100.000 kHz 795,73551 MHz -51.73 dbm 60 dB 38,60 d
L I J

L )

) L EERRERE

Lowest Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[0 17m Max
Limit qheck FARS
200
20 b
10 d
0 da
10 d
20 d
| L
-30 —
40d =
— Jaa p—
_— )
-60
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.54 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 785.26440 Mz -36.62 dbm -55.17 dB 2417 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -23.01 dBm -45.56 0B -20.56 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -23.00 dBm -45.54 dB -20.54 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 78555435 MHz -35.19 dBm 74 di
\ 1 ) T e
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eeFCC RADIO TEST REPORT Report No. : FG440146B

SPORTON LAB.

LTE Band 14 / 5MHz / 16QAM
Lowest Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck FARS Limit qheck FARS
200) 200)
20 b T 20 b f
104 104 - 1‘
o o
1 T
/1
10 df 1 -10 df {
20 d -20 d i
a0 \ a0 -
! !
40 df i 40 df |
Wl I ) I \
f ! j )“h
=0 LI JJLJ'PJ Jlm LYW LY i S04 ol Ty 'I ull b i 2y
I LW P oy W o FLT Tl N R B . VMR Ll L W % UL NRVRN I —
60 -60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.24 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.18 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | i Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-12.500 MHz -5.000 MHz | 100.000kHz  783.99638 Mz 3,52 dém -65.76 dB -12.500 MHz -5.000 MHz | 100.000kHz | 78403261 MHz 45,40 dbm -67.59 db 325908
5,000 MHz -2500 MHz | 100.000 kHz | 707.99198 MHz -20.08 dém -42,32d8 5,000 MHz 500 MHz | 100.000kHz | 786,38768 MHz -45.15 dBm -67.33 0B -42.33d8
2.500 MHz 5.000 MHz 100.000 kHz 793.59783 MHz -44.71 dBm -66.95 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -17.77 dBm -39.96 dB -14.96 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 786.96738 Mz —+6.27 dbm -68.51 di -33.51 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 796,943 MHz —+3.88 dBm -66.07 db 1.07 db
e
L I J (RMEEE 4a L ) ] )

Lowest Channel / Full RB

Spectrum

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[0 17m Max
Limit qheck FARS
200
20 b
10 d
P RV
0 da “ ‘[
10 df J 1
20 d
a0 l Il
s
A
40 d
e
<50 e
-60
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 21.58 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MHz | 100.000kHz | 785.30072 MHz -39.13 dbm -60.70 dB -25.70d8
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -23.64 dBm -45.22 B -20.22 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -23.68 dBm -45.25 dB -20.25 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 785.58058 MHz -37.39 dbm -50.96 db -23.96 d&
\ 1 ) T
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

3 Spectrum 3
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck FARS
200) 200)
20 b 20 b
r i
104 104 ‘i
o ‘ o
1
10d 1| -10 d l
20 d 20 d [J
-30 } -30 +
1 [
It y | It b
-40 -40
|
T T T T L N
s0d 1 T I s0d P ot [
i U ST L i — el L | T P LI LTS A TN U R
-60 -60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 21.06 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.28 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz  764.10507 Mz —.04 dbm -65.10 d8 -30.10d8 -12.500 MHz -5.000 MHz | 100.000kHz | 785.43166 MHz 48,73 dbm -70.07 db -35.07 db
5,000 MHz -2500 MHz | 100.000 kHz | 70799188 MHz -20.31 dém -41.37.d8 -16.37.d8 5,000 MHz -2500 MHz | 100.000 kHz | 78606158 MHz -47.35 dBm -60.63 0B -43.63d8
2.500 MHz 5.000 MHz 100.000 kHz 793.48913 MHz -46.39 dBm -6745d8 -42.45 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -19.68 dBm -40.96 dB -15.96 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 786.78623 Mz 49,54 dbm -70.61 di 561 db 5.000 MHz 12.500 MHz | 100.000 kHz | 787.00362 MHz —+3.75 dbm 65.03 db 0.03 db
e —
L )i J L )i J L EERRERE

Lowest Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[@1Rm tiax
Limit qheck
200
20 b
10 d
0 da
104
20 d
-30
/
40 di o _
- —
50 dBm—f=—
-60
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.55 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kHz | 765.44565 MHz 41,54 dbm -62.08 dB 27,08 d8

-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -24.89 dBm -45.44 dB -20.44 d8

2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -25.27 dBém -45.81 dB -20.81 d&

5.000 MHz 12.500 MHz | 100.000 kHz | 785.77174 MHz —+40.74 dBm -61.29 db -26.28 d&

——

L ) ]
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 256 QAM

Lowest Channel / 1RB

Spectrum

&

Ref Level 30.30 dem__ Offset 11.50 d& Mode Sweep Ref Level 30.30 dem__ Offset 11.50 d& Mode Swesp

Limit qheck PARS Limit qheck FARS
200) 200)
20 b 20 b
104 P 104 ‘f"
o } o t
10 d ! 10 d If |
z0d \, z0d f‘
30 - 30
40 - Y -4 J
R J
=0 d I s
-60 -60
CF 790.5 MH2 691 pts Span 25.0 MHz CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.21 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.31 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PawerRel | AL Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz | 780.22826 Mz -52.35 dém 7057 da -35.57 dB -12.500 MHz -5.000 MHz | 100.000kHz | 783,05145 Mz -52.33 dbm -70.63 db 35638
5,000 MHz -2)500 MHz | 100.000 kHz  767.93183 MHz -23.61dBm -41.83d8 -16.83d8 5,000 MHz -2500 MHz | 100.000 kHz | 78620652 MHz -52.33 dBm -70.64 dB -45.64 d8
2.500 MHz 5.000 MHz 100.000 kHz 794.79348 MHz -51.86 dBm -70.08 d8 -45.08 d8 2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -24.02 dBém -42.33 dB -17.33 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 785.88043 Mz -52.32 dbm -70.54 di 554 db 5.000 MHz 12.500 MHz | 100.000 kHz | 787.03986 MHz -52.12 dBm -70.43 db 543 db
T
L )i J [ EREEEE L )i )|

Lowest Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[@1Rm tiax
Limit qheck FARS
200
20 b
10 d
0 das J — "kM'“l
10 df I L
20 d X
1
-30
/ I
/ \
40 de =
-60
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.64 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz 000 MHz | 100.000 kHz | 765.40942 Mz 42,42 dbm -61.05 db -26,05 d&
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -27.14 dBm 45,77 0B -20.77 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -25.76 dBm -44.40 dB -19.40 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 785.58058 MHz —+2.08 dBm 60.71 db -25.71 d&
\ 1 ) T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

&

Ref Level 30.30 dem__ Offset 11.50 d&

Mode Sweep Ref Level 30.30 d2m

Offset 11.50 d&

Mode Sweep

Limit qheck PARS Limit qheck E
200) 200)
20 b rl 20 b H
104 ‘ 104 1 ‘
o T o T
10 df ‘\ -10 df
-20 d -20 d ‘i
I
30 ! 30 L
1 W lf |
~40 + ~40
7 7,
sod ——— = -sod PRSI eI b —
-60 -60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.87 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.88 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz  787.61357 Mz -51.02 dém 7460 da -38.68 dB -12.500 MHz -5.000 MHz | 100.000kHz  780,80787 Mz -52.39 dbm -75.28 dB -40.28 db
5,000 MHz -2500 MHz | 100.000 kHz | 790,418 MHz -19.63 dbm -42.49 d8 -17.49d8 5,000 MHz -2500 MHz | 100.000 kHz | 78070652 MHz -52.13 dBm -75.01 dB -50.01d8
2.500 MHz 5.000 MHz 100.000 kHz 796.09783 MHz -52.12 dBm -74.99 dB -40.00 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -18.61 dBm -41.49 dB -16.49 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 802.07608 Mz -52.35 dbm -75.22 di -40.22 db 5.000 MHz 12.500 MHz | 100.000 kHz | 798.41667 MHz -51.70 dBm 74,58 di 9,50 db
e
L I J [T L ) ] ()

Middle Channel / Full RB

Ref Level 30.30 dBm__ Offset 11.50 d& Mode Sweep
[@1Rm tiax
Limit qheck PARS
200
20 b
10 d
0 da "
04 }
-20 df -
. / s
R S,
- .
40 di = e
. ~
J B .
— -
-60
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.47 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kz | 767.98166 MHz ~36.00 dBm -56.46 dB 2346 dB
-5.000 MHz -2500 MHz | 100.000 kHz | 79049188 MHz 22.62 dBm -45.08 dB 20,00 B
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -23.21 dBm -45.68 dB -20.68 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 788,09058 MHz -35.32 dBm 7.79 6B -22.79 db

L ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG440146B

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

3 Spectrum 3
Offset 11.50 da Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck FARS
200) 200)
20 b P 20 b i
104 104 1 i
o ‘ o
T
{ /|
10 df ] 10 df
| i
-20 d -20 d i
| |
-30 H L -30 'Jf i
|
40 d k -40 df -
Y T
" W
0 . L PEAN T TR G A Y |
|50 dem ¥ B T — AT P L LI
60 -60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.33 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.31 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz  786.56834 Mz —1.63 dém 63,96 dB -26.96 dB -12.500 MHz -5.000 MHz | 100.000 kHz | 786.67754 Mz 45,57 dbm -67.87 db -32.67 dB
5,000 MHz -2500 MHz | 100.000 kHz | 790.49198 MHz -18.36 dbm -40.69 dB -15.69 d8 5,000 MHz -2500 MHz | 100.000 kHz | 78059783 MHz -46.22 dBm -68.53 0B -43.53d8
2.500 MHz 5.000 MHz 100.000 kHz 796.17029 MHz -45 .86 dBm -68.19 d8 -43.19d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -17.64 dBm -39.95 dB -14.95 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.28623 Mz -+.78 dbm -71.12 di 6.12 db 5.000 MHz 12.500 MHz | 100.000 kHz | 78943116 MHz 4.1 dBm -67.21 db 2.21 db
L )i J [ EREEEE L )i )|

Middle Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swesp

[0 17m Max
Limit qheck
200
20 b
10 d
0 da
104
20 d
-30 l,
R
40 df — -
s ~ el "
-60
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 21.47 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kz | 787,83606 MHz -37.86 dbm -59.32 db 2432 dB

-5.000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz 23.70 dBm -45.17 dB -20.17 d&

2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -23.84 dBm -45.31 dB -20.31 d&

5.000 MHz 12.500 MHz | 100.000 kHz | 78801812 MHz -37.76 dBm -59.23 db -24.23 di

L ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG440146B

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

3 Spectrum 3
Offset 11.50 da Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck FARS Limit qheck PARS
200) 200)
20 b 20 b -
i |
104 ‘ 104 - ‘
o o
/1
10 df 10 df
-20 d -20 d ‘i
-30 -30
/ [
40 d -40 d
] ;
| g 4 I ] ). I | 1
50 - Sod 4 "
Ll v FREN [ I, i |50 dem T Y | P—— 113 T L Sl
-60 -60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 21.24 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.21 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz | 786.64130 Mz 46,96 dbm 60,22 dB -33.22d8 -12.500 MHz -5.000 MHz | 100.000 kHz | 786,0343 Mz 48,85 dbm -70.07 db -35.07 db
5,000 MHz -2500 MHz | 100.000 kHz | 790,418 MHz -21.03 dém -42.27 d8 -17.27 d8 5,000 MHz -2500 MHz | 100.000 kHz | 78077899 MHz -48.36 dBm -69.57 0B -44.57 d8
2.500 MHz 5.000 MHz 100.000 kHz 797.11232 MH2 -50.05 dBm -71.29d8 -46.29 d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -18.63 dBm -39.85 dB -14.85 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 789.46738 Mz 44,74 dbm -69.98 di 498 db 5.000 MHz 12.500 MHz | 100.000 kHz | 78935870 MHz —+7.02 dbm -68.23 db 23 db
L )i J L )i J L EERRERE

Middle Channel / Full RB

Ref Level 30.30 d8m__ Offset 11.50 dg Mode Swi

ssp

L )

Limit qheck
200
20 b
10 d
0 da
104 !
20 di \
a0 A
/ \
A S
-60
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.53 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-12.500 MHz 000 MHz | 100.000 kHz | 787,87318 MHz 1,34 dbm -61.87 db -26.,87 db
-5.000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz -24.20 dBm -44.73 dB -19.73 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -24.92 dBém -45.45 dB -20.45 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 788,09058 MHz ~+40.85 cbm -61.38 db -26.38 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / 1RB

3 Spectrum 3
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck E
200) 200)
20 b 20 b
I fi
104 i 104 " -
o } o l
10d - 10d f‘ i
20d h 20d f‘
-30 ‘\ -30
40 J,J L\ 40 ‘ﬂ I/I
; d i, ; Il o n
=0 IP— ——_— P — =0 v— I — - S P—————
-60 -60
CF 793.0 MHZ2 691 pts Span 25.0 MHz CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 18.20 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 18.09 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000kHz  787.94565 Mz -52.06 dém 70,26 da -35.26 d8 -12.500 MHz -5.000 MHz | 100.000 kHz  785.98913 MHz -52.50 dBm 7059 db 35598
5,000 MHz -2500 MHz | 100.000 kHz | 790.49188 MHz -23.36 dbm -41.56 dB -16.56 d8 5,000 MHz -2500 MHz | 100.000 kHz | 78070652 MHz -51.92 dBm -70.01 dB -45.01 d8
2.500 MHz 5.000 MHz 100.000 kHz 797.29348 MH2 -52.11 dBm 7031 d8 -45.31d8 2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -23.20 dBém -41.29 dB -16.29 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 788.56158 Mz -52.05 dbm -70.25 di 525 db 5.000 MHz 12.500 MHz | 100.000 kHz | 759.45736 MHz -51.40 dBm -69.49 db 449 db
L I J [T L ) ] ()
Ref Level 30.30 dBm__ Offset 11.50 d& Mode Sweep
[@1Rm tiax
Limit qheck E
200
20 b
10 d
0 da
104
20 d
-30 7 T
/} \
40 d -
=50 dom: = = -
-60
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 18.53 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-12.500 MHz 000 MHz | 100.000 kz | 78787318 MHz —+2.07 dbm 5308 -25.50 dB
-5.000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz 26.97 dBm -45.49 B -20.49 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -26.86 dBm -45.39 dB -20.39 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 798.15304 MHz —+2.85 dbm -61.37 b -26.37 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG440146B

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

3 Spectrum 3
Ref Level 30.30 d8m _ OHset 11.50 d& Mode Sweep Ref Level 30.30 d8m _ OHset 11.50 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
200 200
20 b rl 20 b H
104 ‘ 104 1
o o
I i
10 d ‘¥ 10 d f
-20 d -20d ’
i |
-30 i \‘ -30 l‘
! %, \
-sod ———— = E— - sod . —— = s ~ -
-60 -60
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.86 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.77 dBm Tx Bandwidth 5.000 MHz REW  100.000 kHz
Range Low | RangeUp | RBW Frequency | PowerAbs | PowerRel | AL Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MRz | 100.000 kHz 79043188 MHz -51.51 dém 74,77 d& -39.77 & -12.500 MHz -5.000 MRz | 100.000 kFz | 768,74275 MHz -52.42 dbm -75.13 db -40.19 8
-5.000 MHZ -2)500 MHz | 100.000 kHz  792,93183 MHz -18.97 dém -41.83d8 -16.83 d8 -5.000 MHZ -2500 MHz | 100.000 kHz | 79120652 MHz -51.70 Bm -74.47 dB -48.47 d8
2.500 MHz 5.000 MHz 100.000 kHz 799.79348 MHz -52.12 dBm -74.98 dB -40.08 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -19.34 dBm -42.11 dB -17.11 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 802.43841 Mz -52.18 dbm -75.05 di -40.05 5.000 MHz 12.500 MHz | 100.000 kHz | 800.51812 MHz -51.85 dbm -74.62 db 5,62 db
L )i J L )i J L EERRERE

Highest Channel / Full RB

Ref Level 30.30 dém

Offset 11.50 d& Mode Swesp

[0 17m Max

Limit qheck PARS

200
20 b
10 d
0 da
10 d
20 d
i i
-30 =
o
Yy
-60
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.50 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kFz | 790,43166 MHz 34,50 dbm -57.01 22,00 d8

-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz 22,17 dBm -44.67 0B -19.67 dB

2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -22.73 dBm -45.23 dB -20.23 d&

5.000 MHz 12.500 MHz | 100.000 kHz | 800.51812 MHz -35.34 dbm -57.84 db -22.04 db
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum b Spectrum b
Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep Ref Level 30.30 dém _ Offset 11.50 d@ Mode Sweep
Limit qheck PARS Limit qheck FARS
200) 200)
20 b 20 b N
rl 1
w04 w04 i
o ‘ o ‘
1 T
| I
|
10 df 1 -10 df
20 d \ -20 d ‘J
-30 \ _an J -
L. . il
T \" & 'H uflllhlﬂlu‘ll l‘ﬂ
50 Bk J"‘-' iy J‘l\ o g Mb g g hvi.)‘l k LJ'MJI
= e L S LT — Tt o i [ == —
-60 -60
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 22.21 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.14 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-12.500 MHz -5.000 MHz | 100.000kHz | 780.99638 Mz 3,12 dém -65.33 dB -30.33d8 -12.500 MHz -5.000 MHz | 100.000kHz  789.10507 MHz 44,85 dbm -66.93 db 319908
5,000 MHz -2500 MHz | 100.000 kHz | 792,918 MHz -19.66 dbm -41,89 dB -16.89 d8 5,000 MHz 500 MHz | 100.000kHz | 791,31522 MHz -42.75 dBm -64.09 0B -35.89 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.48913 MHz -47.18 dBm -69.39 d8 -44.30 d8 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -17.44 dBm -39.58 dB -14.58 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 80098313 Mz -50.60 dBm -72,81 di -37.81 dB 5.000 MHz 12.500 MHz | 100.000 kHz | 800.55435 MHz 49,72 dbm -71.86 db 6 .66 db
L )i J L )i J RERRREE X

Highest Channel / Full RB

Spectrum

Ref Level 30.30 dBm__Offset 11.50 d& Mode Sweep
[0 17m Max
Limit qheck FARS
200
20 b
10 d
0 e ‘f l[
10d | l
-20 d
i I\
-30
M
40 df =
_sadem=T" _
-60
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 21.48 dBm Tx Bandwidth 5.000 MHz REW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MRz | 100.000 kHz | 79040942 MHz -38.02 dbm -59.43 db 2443 dB
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -23.91 gBm -45.39 dB -20,39 d&
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -24.06 dBm -45.54 dB -20.54 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 80062681 MHz -38.22 dBm -59.70 dé -24.70 d&
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SPORTON LAB.
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Report No. : FG440146B

LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum

&

Ref Level 30.30 d2m

Offset 11.50 d&

Mode Sweep

Ref Level 30.30 dem__ Offset 11.50 d&

Mode Sweep

Limit qheck PARS Limit qheck PARS
200) 200)
20 b 20 b
| |
104 104 | ‘
o ‘ o
| |
0 ; 0 (]
-20 df -20 di rJ
|
30 -30 ra
J
40 d ',J’ -0 d }
sod | PR, W 1 S04 | " i’
1T Tt e L — . 508 I w—— L on -
60 -60 |
CF 795.5 MH2 691 pts Span 25.0 MHz CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None 'Spectrum Emission Mask. Standard: None
Tx Power 21.30 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.25 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | it | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000kHz  789.10507 Mz 5,60 dbm 66,98 dB -31.98.d8 -12.500 MHz -5.000 MHz | 100.000 kHz  783,92381 Mz 46,94 dbm -66.19 dB 33.19d8
5,000 MHz -2)500 MHz | 100.000 kHz  792,93183 MHz -19.57 dém -40.96 dB -15.86 d8 -5.000 MHZ -2500 MHz | 100.000 kHz | 79298188 MHz -46.24 dBm -67.49 0B -42.49d8
2.500 MHz 5.000 MHz 100.000 kHz 798.67020 MHz -48.55 dBm -69.84 d8 -44.84 dB 2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -20.04 dBém -41.29 dB -16.29 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 801.06158 Mz -52.34 dbm -73.63 di 8.63 db 5.000 MHz 12.500 MHz | 100.000 kHz | 80077174 MHz -51.03 dBm -72.2 db 7,28 db
L )i J L )i J L EERRERE

Highest Channel / Full RB

Ref Level 30.30 dém

Offset 11.50 d& Mode Swesp

[0 17m Max
Limit qheck
200
20 b
10 d
0 da
104
20 d
-30 7 T
e M
40 d e
™~ \,
-S0deam==1"" - =
-60
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.49 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kFz | 790,40842 Mz 40,52 dbm -61.01 dB 26,01 d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz 25.47 dBm -45.95 0B -20.95 dB
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -25.89 dBm -46.38 dB -21.38 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 80053058 MHz —+1.17 dBm -61.67 db -26.67 db
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